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FACE PLATE, ARM COVER, BASE




ER, EfR, XA—X
FACE PLATE, ARM COVER, BASE

No. EES ¢ E & & &R 4 DESCRIPTION
PARTS No.[@|@| QTY

1 34702 x[ x| 1 [ER FACE PLATE

2 8093 x| x| 1 |@ERILE SCREW 9/64X40

4 10551 (x| 1 | XFEHZ OIL GUARD

5 3052 x[ x| 1 | XKFEHAZILE SCREW 9/64X40 L=45

6 17602 x| x| 1 |LE#R ARM TOP COVER

7 15061 x| x| 1 |$RiBERTE > OIL REGULATOR PIN

8 17110 x| 1 |RK¥FEH/N— T/T LEVER COVER

9 6031-02 | *|*| 1 |XKFH/N\—L SCREW 11/64X40 L=9

10 15057 x| x| 1 |[KAHERTA AL OIL REGULATOR DIAL

11 8009 x| x| 1 |[$HEBTA A VILLE SCREW 15/64X28 L=75

12 15058 x| x| 1 |$RiERTER OIL REGULATOR SHAFT

13 | 15059 x|k 1 |MRHERRTYDY SPRING FOR 15058

14 11007 x| x| 1 [HEREER OIL LEVEL INDICATOR

15 11006 x| 1 |EfRRE TOP ARM THREAD GUIDE

16 | 13076-02| *|*| 1 |E#RK#EFvr NUT (SILVER) 7/32X32

17 | 15007 x| x| 7 |LEiRLE SCREW 9/64X40 L=10

18 | 15038 x| x| 1 |EiRIT LG ARM TOP COVER RUBBER

19 | 15004 x| x| 1 | ERS—bRwFH ARM TOP COVER GASKET

20 | 15086 || 1 |BEAER/ SHR OIL VIBRATOR

21 15007 x| x| 1 [HEFAETR/ AR LE SCREW 9/64X40 L=10

22 11142 x| 1 [HFEAESHHRART Y v— WASHER

23 | 11004 x| x| 1 [BASHREEY OIL VIBRATOR WEIGHT

24 | 10597 x| 1 [HFAEFHRSELYLE SCREW 1/8X40 L=3.3

25 17861 x| 1 |[1&EEMH/AN— COVER PLATE

26 | 37209 x|k 2 |fEEAH/AN—LE SCREW M5X0.8 L=12

30 | 17800 x| x| 1 [VYoE— CYLINDER

31 17647 x| x| 1 [R—=ZR MACHINE BASE

32 17037 x| x| 1 [ ((TEM) OIL PAN

33 13004 x[ x| 1 |HE HEH) BED HINGE

34 | 37100 x[x| 6 [KFEILE TES) SCREW M6X1 L=10

35 13006 x| x| 1 |8 ((FEM) BED CLAMP

36 19403 x| 1 |81 (HESR) HINGE SCREW 1/4X28

37 | 13388-A | x|*| 1 |#EARILEM6x1) (B BED CLAMP SCREW M6X1

38 | 13008 x| x| 1 |[BRARILETVvIv— ((fE&H) |WASHER

39 | 30046 x| x| 1 |[7—RERLE SCREW M4X0.7 L=4

40 13096 * | * 4 |M/pRLC ((FEMS) SCREW 5/16X18 L=75

4 13096-W [ x| x| 4 [M/MaCTvivy— ((FEM) |WASHER

42 13096-N [ x| x| 4 [(M/MaCFvk (FES) NUT 5/16X18




J—l—. L® X
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER




T—1)—. £& XFF

PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

No. EaES N i & » &R % DESCRIPTION
PARTS Noj@ |@| QTY

1 17010C | *| x| 1 |[X#FGH) # T/TAKE-UP LEVER COMP.

1-1 | 17010 x| x[ 1 |XFE THREAD TAKE-UP LEVER

1-2 15013 * | * 1 | RXTEEY T/T/LEVER HINGED STUD

1-3 | 10523 x| x| 1 |§EISUIEY N/BAR CONN. CRANK STUD

1-4 | 10529 x| x| 1 | XKEHRE T/T/LEVER DRIVING STUD

1-5 | 10528 x| 1 (#0529 NEEDLE BAR CONN. CRANK

2 11042 x|k 1 | RFEZ M 6X6 OIL WICK 6X6 L=80

3 25179 x| %[ 1 | REFEVIE SCREW 17/64X32 L=9

4 10728 x| 1 | RFESHL 6X6 OIL WICK 6X6 L=20

5 19414 x[x| 1 |95V 0F—3avhl CRANK MOTION CAM

6 19415 x| % 1 |ALL (A SCREW 1/4X28

7 19416 x| % 1 |ALL (B) SCREW 1/4X28 L=14

8 19417 x| x| 1 |#EISUIEVIE (A) SCREW 1/4X28 L=6.5

9 19418 x| x| 1 |#EITUIEVLE B) SCREW 1/4X28 L=45

10 | 10726 x| x| 1 |BHEITUIED I 6X6 OIL WICK 6X6 L=30

11 15038 * | *x 1 8IS VE it FACE PLATE RUBBER

12 19504 x| *| 1 |LEhmie SCREW PLUG

13 15033 x| 1 | LB 12X12 OIL WICK 12X12 L=80

14 | 17132 | *| 1 | LEh ARM SHAFT

15 10563 x| 1 |LERIAZIL TS v— WASHER

16 18006 x| 1 |LEBEIARIL A/SHAFT BUSHING(FRONT)

18 10725 x[x| 2 |LBEAFIARILTIILE OIL FELT

19 18008 x| x| 1 | LERFREARIL A/SHAFT BUSHING(MIDLE)

20 | 25170 x[*| 1 |LEAPEAZILIE SCREW 17/64X32 L=20

21 10725 x| x| 1 | LEEPEARIILTIILE OIL FELT

22 19506 - *| 1 |LkEHS— ARM SHAFT COLLAR

23 | 23637 - x| 2 |L#AHS—IE SCREW 1/4X28 L=7.5

24 | 25170 x| x| 1 | EEREARILIE SCREW 17/64X32 L=20

25 | 13081 x|k 1 | LEBARILTIILE OIL FELT

26 19505 x[x| 1 |F—)—#LAL ARM SHAFT SCREW

27 17015C | *|*| 1 [Fv¥—Hh/\—(Lk) # GEAR COVER(UPPER) COMP.

28 17017C | *|*| 1 |E&#¥v— # A/SHAFT GEAR W/SCREWS

28-2| 17018 x|k 1 | LEFY—IE(A) SCREW 1/4X40 L=8

28-3| 17019 x| x| 1 | LEFY—IE(B) SCREW 1/4X40 L=7

29 17013 x| 1 |LEEARIL A/SHAFT BUSHING (REAR)

30 18470 x| 1 |FT—)— MACHINE PULLEY

31 10576 x| x| 1 |[F—1—IEA) SCREW 15/64X28 L=21

32 10579 x[*%| 1 [F—1)—1E(B) SCREW 15/64X28 L=20

33 11012 x| x| 1 |HEAETHLE 6X6 OIL WICK 6X6 L=120

34 15034 x| x| 1 |HEAETM/ AT 3X5 VINYL PIPE 3X5 L=20




HEEsER

NEEDLE BAR ROCKING MECHANISM




EagESEEEIESIER
NEEDLE BAR ROCKING MECHANISM

No. HEES N i & = R £ DESCRIPTION
PARTS No.[@|@| QTY

1 17611 x| 1 |#ELE N/BAR ROCK FRAME

2 34712 x| x| 1 |#tELBEY PIN FOR ROCK FRAME

3 10726 x| x| 1 |#ELEEVHE  4X4 OIL WICK 4X4 L=30

4 25179 x| x| 1 |#ELBREVL SCREW 17/64X32 L=9

5 15031 x|k 1 |#ELEHLT 6X6 OILING WICK 6X6 L=300

6 34721 x| x| 1 |fRNIER PRESSER BAR GUIDE

7 8100 [ %[ 2 [#fRhEfRiERLC SCREW 9/64X40 L=6.5

8 34723 x| *[ 1 |[45—L ROCK FRAME P/BRACKER

9 27174 x| x| 2 |[45—I)LiE SCREW M4X0.7 L=10

10 | 30078 x| x| 2 (A7 —ILLEDyIr— WASHER

11 16703 x| x| 1 (& NEEDLE BAR

12 | 15089 x| x| 1 |&HELRE N/BAR THREAD GUIDE

13 | B140553 | x| x| 1 |&tiE SCREW 1/8X40 L=45

14 | NO116 -|*%| 1 |[#t DPX17 (#16) NEEDLE DPX17 (#16)
NO118 x| —| 1 |8 DPX17 (#18) NEEDLE DPX17 (#18)

15 | 19426 x| x| 1 |§tiElRE NEEDLE BAR CONN.STUD

16 | 13365 x| x| 1 |#tEREEOHRL PINCH SCREW M4X0.7 L=9

17 | 10726 x| x| 1 |EHEEEEHE OIL WICK 6X6 L=30

18 | 17615 x|k 1 | EREYE UPPER FEED SHAFT ASSEMBLY

21 11876C | x| x| 1 [EZXYUFEE L # SLIDE BLOCK COMPLETE

22 10581 x| x| 1 | EEYFEE RLL SCREW 7/32X32 L=7

23 | 17801 ®| k[ 1 |EEE FEED ROCK SHAFT CRANK

24 19408 x| x| 1 [EfEHHRL PINCH SCREW 1/4X28 L=17.5

25 | 17802 x| x| 1 |EHFOVRELAL SCREW 17/64X32 L=10.5

26 17633 x| 1 |[EEEOVE CONNECTING ROD
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PRESSER FOOT MECHANISM

LSC-8BV-2

LSC-8B-2




HAER
PRESSER FOOT MECHANISM

No. AaRES N i fa % o £ DESCRIPTION
PARTS No.|@|@| QTY

1 17605 x| x| 1 |IHZHERFRL THUMB SCREW 1/2X28

2 17604 x[x| 1 |FHRlFvyk NUT 1/2X28

3 17606 x| x| 1 |HZHEFRERL P/BAR REGULATING SCREW

3-1| 17803 x| x| 1 |HHRHEFAEFHRLTVE NUT 3/16X32

4 17804 x| 1 |[BRBERTULITEY SPRING PIN

5 13563 x| x| 1 |z PRESSER BAR

6 18648 x| x| 1 |HRBERTYLY PRESSER BAR SPRING

7 17805 x| 1 |[FHRERTUTUN SPRING

8 17609 x| x| 1 [HABETAZIL BUSHING

9 25163 x| x| 1 [HZETARILLE SET SCREW 17/64X32 L=11

10 | 18479 x| x| 1 |[Bzisa= P/BAR LIFTING BRACKET

11 19518 x| x| 1 [FHREEEHEDORL PINCH SCREW 11/64X40 L=14

12 | 10546-A | x| x| 1 |[#HzEEETIR TENSION RELEASE SLIDE

13 | 10547 x| x| 1 |[IHRBREETHRIEA TENSION RELEASE SPRING

14 | 18478 x| x| 1 |HABERA POSITION GUIDE BRACKET

15 | 35999 x| x| 1 [(HRBEEAL SCREW M6X1 L=6

16 | 34828 x| x| 1 [KOFEAE L SCREW

17 | 34717 x| x| 1 [KOFERNHAS— BELL CRANK STUD COLLAR

18 | 34719 x| k[ 1 |[KOFERR B/C STUD GUIDE PLATE

19 | 34720 x| x| 2 [KOFERAMRIL SCREW 15/64X28 =12

20 | 34718 x| %[ 1 [KOFENE B/C STUD GUIDE BLOCK

21 | 30601 x|k 2 [KOFERNEIE SCREW M5X0.8 L=10

22 | 36729 x| x| 1 |[ERE P/BAR POSITION GUIDE

23 15568 x| x| 1 |[ERFEL SET SCREW M6X1 L=8

24 | 10548-A | x| x| 1 |#WziEaziENLE BRACKET GUIDE BLOCK

25 | 19408 || 1 |#RBEESENIESIERLE  |SCREW 1/4X28 L=17.5

26 | 15111 x| %[ 1 |FEFEY 25mm L=8 STRAIGHT PIN (2.5 X 8)

27 | 10659 x|k 1 [HREFLN— P/BAR LIFTING LEVER

28 | 19405 x| x| 1 |L/N—FE il LIFTING LEVER SCREW

29 10796-S | x| -| 1 [4M8Z (8B-2) LIFTING PRESSER FOOT (8B-2)
17806 -1 %[ 1 [448Z (8BV-2) LIFTING PRESSER FOOT (8BV-2)

30 18484 x|k 1 [SMBEZ L (F—REFR) FINGER GUARD SET SCREW 9/64X40 L=11.0

31 10677 x| x| 1 |SRALETYIv— WASHER

32 | 19470 x| x| 1 |TaoH—H—F FINGER GUARD

33 | 18483 *| k| 1 |4MBZIE SCREW 9/64X40 L=9.0

34 | 13056-A [x|*| 1 |8 FOOT LIFTING LEVER

35 | 25605 x[*x| 1 |BL HINGE SCREW 1/4X28 L=6.9

36 | 11387 x|+ 1 [BlEt LIFTING LEVER SPRING

37 | 17807 x| x| 1 |[B% LIFTING LEVER STOP

38 1773 x[x| 1 [BZ2HL SCREW 15/64X28 L=30

39 | 50409 x[*x| 2 |B2Fvbk NUT 15/64X28




LXYBER
UPPER SHAFT MECHANISM
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LEYER
UPPER SHAFT MECHANISM

No. bR <« 2 fa & &t £ DESCRIPTION
PARTS No.[@|@| QTY

1 17808 x| x| 1 |BEXETHA LIFTING ECCENTRIC BODY

2 19508 x| x| 2 |HEMAZETAHLIL SCREW 1/4X40 L=5.5

4 10772C | *|*| 1 [|[E@E&EOvr £8 L/E/CONECTION W/BEARIG
4-2 | 10773 x| x| 1 |Z—RKLRF7YLY NEEDLE BEARING

5 10776 x| 1 |LEHOYFIEFvb WING NUT

6 10774 x| x| 1 | EE&OvENA4T ECCENTRIC CONN. COLLAR

7 19419 x| x| 1 | ETHALEHKTILT L/E/CONNECTING CRANK

8 19420 x| x| 1 | ETALEHKTILTHRL PINCH SCREW 1/4X28 L=16

9 10775 x| x| 1 | LEHKOYFERRAL ECCENTRIC CONN. SCREW

10 | 12136 x| x| 1 | LEEOVYRERLD Yy y— |WASHER

11 19425 x| x| 1 |iEER LIFTING ROCK SHAFT

12 10514 x[ k| 2 |FEEAZIL L/ROCK SHAFT BUSHING

13 | 19516 x| x| 1 |HE#@E RCFvb NUT

14 | 16709 x| x| 1 |fEEE>RL SCREW

15 | 10728 x|k 1 |[fEEE QLS OIL WICK FOR STUD 6X6 L=20
16 10558C [*|*| 1 |[KOF+Evhk 3Rl LIFTING ROCK SHAFT COMPLETE
16-1| 10557 x[ k] 1 [KOFEHK) L/BELL CRANK LINK
16-2| 10558 x| x| 1 |[KOF LIFTING BELL CRANK
16-3| 10556 x[ k| 1 |[KDOFEHKUM PRESSER BAR CONN. LINK

17 | 17610 x| 1 |hEzE V/PRESSER FOOT BAR

18 | 34722 x| 1 |RhILEAE P/BAR SLIDE BLOCK

19 | 15060 x| x| 1 |REZERLAL SCREW 5/16X24 L=16

20 10553-A [ *| x| 1 |FBZRTYLTH#E V/PRESER BAR EXTENSION

21 17042 x| x| 1 |REZRTYLY V/PRESSER BAR SPRING

22 | 17862 x| x| 1 |FHRZLETHS— L/ECCENTRIC COLLAR

23 10573 x| x| 2 |HWALETHS—LE SCREW 7/32X32 L=11

24 19411C [ *|-| 1 |h#RZ-RCAHHEE) VIBRATING PRESSER FOOT WITH SCREW
25 | 17104 x| - 1 |[PEzHERLC PINCH SCREW 11/64X40 L=6
26 | 17809C | -|*| 1 [z -4aUHt(#E) VIBRATING PRESSER FOOT WITH SCREW
27 10662 —| * 1 |z &HERL PINCH SCREW 5/32X40 L=6.5

_10_




MNVE, T B, ILEH
HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)
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ME. TEh, I8

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

No. HEES N i & & &h % DESCRIPTION
PARTS No.|@ (@| QTY

1 17026 x| *| 2 |ILEHARILTIILE OIL FELT

2 25163 x| *| 1 |iEHEAZILIE SET SCREW 17/64X32 L=11

3 25170 x| x| 2 |ILEHTAZILIL/ T8 AS)LIE|SET SCREW 17/64X32 L=20

4 17026 x| 1 |TEHEAZILTIIILE OIL FELT

5 17031 x| x| 1 | TEh>— H/DRIVING SHAFT COLLAR

6 7018 x| x| 2 | TFEAT—ILE SCREW  11/64X40 L=2.3

7 17009 x[ x| 1 |[RNyREh/N— BED REAR COVER

8 8100 x| 2 [RyR#EH/N—IE SCREW 9/64X40 L=6.5

9 17033 x| x| 1 |hFE #H HOOK & BOBIN CASE BASE

9-1 | 17036 x| x| 3 |AFL HOOK SET SCREW

10 17033C | *| % 1 |PFEGREVHS—RfT) # ROTATING HOOK COMPLETE

11 17034 x| x| 1 |[REVHZ—XR BOBBIN CASE COMPLETE

12 17320 x| x[ 1 |[FRE(TILZH) BOBBIN

13 17021C [ *|*| 1 [Z#&8Fv—(E) £ GEAR (UPPER) W/SCREWS

13-2| 17022 x| x| 2 |SEFVY—(L)LE SCREW 1/4X40 L=5

14 19554 x| 1 |IAEEAZL A/SHAFT BUSHING (UPPER)

15 17020 x| *| 1 |3LEH ARM SHAFT (UPRIGHT)

16 19553 x[x| 1 |[IZLEATARIL A/SHAFT BUSHING (LOWER)

17 17023C [ *|*| 1 [Z&8FVvY—(TF) £ GEAR (LOWER) W/SCREWS

17-2| 17022 x| x| 2 |SEAYVY—(T)L SCREW 1/4X40 L=5

18 17028C | *|*| 1 |F#xvy— # H/SHAFT GEAR W/SCREWS

18-2| 17022 *| x| 2 | TFE¥YvY—IE SCREW 1/4X40 L=5

19 [ 17029 x|k 1 | TeEEARIL H/SHAFT BUSHING (REAR)

20 17027 *[%| 1 |THh HOOK DRIVING SHAFT

21 17811 -[*| 1 |TEEIAZIL H/SHAFT BUSHING (FRONT)

21 17812 -| 1 | TEFIAZIL H/SHAFT BUSHING (FRONT)

23 30750 x| 1 |#&ER/\R(100) BINDING BAND

_1 2_




TiXYE & (8BV-2)

BOTTOM FEED MECHANISM (8BV-2)
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TiXYE & (8BV-2)

BOTTOM FEED MECHANISM (8BV-2)

No. HEES i s &h £ DESCRIPTION
PARTS No. (@ | QTY

1 17813 x| 1 |8tk NEEDLE PLATE

2 6031-01 | *| 2 [$t4RLE SCREW 11/64X40 L=9

3 17814 x| 1 |#HiRZE N/P. SUPPORTING PLATE
4 17815 x| 4 |[#iRZE SCREW 9/64X40 L=6.5

5 17816C | *| 1 [ZEYUiREULF) # BINDING PLATE COMP.

7 17080 x| 2 |INAUF—1tFubk BINDER NUT

8 13271 x| 1 [INfU&— 2A-14-6 (#F3>) |BINDER (2A-14-6) OPTION
9 13256 * 1 |[7T—7ERN TAPE GUIDE

10 17104 x| 1 |[T—7ERNL SCREW 11/64X40 L=6

11 11142 x| 1 |[T—TERNLEITYIv— WASHER

12 17817 x[ 1 | EUBRTUDT SPRING

13 17064 x| 1 [FEUBEELAL SCREW 9/64X40 L=7

14 17070 * 1 [FEYBETY v— WASHER

15 17818 *| 1 |EYURB FEED ROCK SHAFT BASE
16 17819 x| 1 |ZEYUBEE FEED ARM BASE

17 17104 x| 2 |ZEYUBEELE SCREW 11/64X40 L=6

18 17820 x| 1 [ZEYUE FEED DOG

19 17076 x| 2 [EYHEILE SCREW 1/8X44 L=4

20 17821 x| 1 [EYBE L HINGE SCREW

21 17822 x| 1 |EYER FEED DRIVING ROCK SHAFT
22 17823 * 1 [EYVEHAS— FEED DRIVING ROCK SHAFT COLLAR
23 12421 x| 2 [EYEHS—IE SCREW 11/64X32 L=4

24 17064 x| 1 [FEYEELALL SCREW 9/64X40 L=7

25 17824C | x| 1 [FEUEES(EfD) FEED FORK W/PIN

26 17824 x| 1 [FEYEEE FEED FORK

27 17643 x| 1 [FEVEHEEY FEED FORK PIN

28 8097 x| 2 |EVESSLE SCREW M6X0.75 L=5

29 10728 x[ 1 |EVEBEEVHLE 6X6 OIL WICK 6X6 L=20

30 17825 x| 1 |[EYUEEDFE FEED ROCK SHAFT CRANK
31 17638 x| 2 |EYERLLEML PINCH SCREW M6X1 L=12
32 17826 x| 1 |BEYFELZFEEY FEED SHAFT CRANK PIN
33 17827 x| 1 |BYUERLSFEEVF Vb NUT 17/64X32

34 27186 x| 2 |NNAUF—IETvr— WASHER

_14_




TiEYER & (8B-2)
BOTTOM FEED MECHANISM (8B-2)
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TiXEYES &R (8B-2)

BOTTOM FEED MECHANISM (8B-2)

No. AhaE S <« B & £ DESCRIPTION
PARTS No. g QTY

1 17828 x| 1 |8k NEEDLE PLATE

2 6344 x| 2 |&H#RiE SCREW 3/32X56 L=5

3 17829 x| 1 |#RkZE6mm) NEEDLE PLATE SUPPORT

4 17223 x| 2 |#HiRZE SCREW 9/64X40 L=11

5 17224 x| 1 |EHiRAEER NEEDLE PLATE ASSIST

6 8100 x| 4 |EHiR4EBIHR L SCREW 9/64X40 L=6.5

7 17202 x| 1 [RyRLER BED PLATE

8 8016 x| 4 |NyRE#RiE SCREW 9/64X40 L=5.5

9 17830 x| 1 &Y LT FEED LIFTING SHAFT

10 17831 x| 1 |EYETFESFE CRANK

11 1365 x| 1 [EYETESEHRL PINCH SCREW 15/64X28 L=16

12 17832 x| 1 | FEYETOYRERC HINGE SCREW 9/32X28 L=10

13 17833 x| 1 | EYETOYRERUCILER “E” RING

14 17834 * 1 [EYETEHS— FEED LIFTING SHAFT COLLAR

15 15055 * 1 [EYLETEHAS—IE SCREW 11/64X32 L=9

16 17835 x| 1 |P)E—FN— BED END COVER

17 17836 x| 2 (Yo H—h/—1k SCREW 9/64X40 L=4

18 17837 *| 1 [EYE FEED DOG (6 m/m)

19 17232 * 1 pEYEL SCREW 9/64X40 L=7

20 17218 * 1 |[#EVLEE FEED BASE

21 17838 x| 1 |[Zysh FEED ROCK SHAFT

22 17226 x| 1 |[EYLEETARYUR FEED BASE GIB

23 17839 x| 2 EYEETAYURL SCREW 1/8X44 L=6.5

24 17840 x| 1 |ZEYshhS5— FEED ROCK SHAFT COLLAR

25 12421 x| 2 |[EVEHS—IE SCREW 11/64X32 L=4

26 17841 x| 1 | REYFELDFE FEED CRANK

27 17638 x| 2 [FEYVEELIFEHL PINCH SCREW M6X1 L=12

28 17842 x| 1 |BEYUFELRFEEY CRANK PIN

29 17843 x| 1 | REYVERLSFEEVF Vb NUT 17/64X32

_16_
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FEED REVERSING MECHANISM
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&L
FEED REVERSING MECHANISM

No. HEAES X i & = B % DESCRIPTION
PARTS No.|@ (@| QTY
1 17844 x|-| 1 |ETFThHLAL FEED CAM,UD
2 17845 x|-| 2 |EFAhHLL SCREW  1/4X32 L=7
3 17846 x| - 1 [FEYLETOvk FEED ROD,UD
4 17026 (-] 1 [FEYETFAYRTIILE OIL FELT
5 10723 x| - 1 |ZTIMNEZ OIL FELT STOPPER
7 17019 x| x| 2 |FEYHLIE SCREW 1/4X40 L=7.5
10 | 17617C | *|*| 1 |EYEESEOyR ($8) FEED CONNECTION ROD COMPLETE
11 17629 x| * 1 |FEYELOYRTIILE OILING FELT
12 17711 (-] 1 [ZEYayK FEED ROD
17848 -[*] 1 [FEYAYK FEED ROD
13 17621 x[ x| 1 [REYEHFEEY FEED CONNECTION PIN
14 17849 x| x| 1 |[FEYUEHKEVIE SCREW M4X0.7 L=5
15 17619 x| 1 [EYERNE FEED GUIDE BLOCK
16 17850C | *|*| 1 [ZYFAEEE) FEED REGULATING COMPLETE
17 17851 x[ x| 1 [EYEREY FEED GUIDE PIN
18 10726 x| x| 1 |REUEREVHES OIL WICK 6X6 L=30
19 15038 x| x| 1 |[FEYEAE DL RUBBER
20 | 17852 x| x| 1 |[EYERAEVIE SCREW 15/64X28 L=6
22 | 31092 x[*x| 2 |LAA—ErhRlCZT£1E SCREW M4X0.7 L=12
23 | 30078 x| x| 2 |EvRUCETEILETYIv—  |WASHER
24 | 17854 x| x| 1 |L/AN—FErhl LEVER PIN SCREW
25 | 17855 x|*x| 1 |[L/N—FErrll SCREW 15/64X32 L=8
26 | 17856 x| x| 1 |ZEYFEESE FEED REGULATING BASE
27 17624 x| 1 [FEYFRAEEAZIL F/R BASE BUSHING
28 8097 x| 1 [FEYRESEAZILL SET SCREW 15/64X28 L=5
29 | 12361 x| x| 4 |FEYFREE SCREW 13/64X32 L=14
30 | 17626 x| x| 1 [EYBEERGO S/T INDICATING PLATE
31 17093-02| * | x| 3 [ZUBBRIL SCREW 9/64X40 L=6.5
32 18027 x| 1 [EYSREL/\— REVERSE FEED LEVER
33 18028 x[x| 2 |[L/A—E2RCL UM SCREW M5X0.8 L=5
34 | 13416 x| x| 1 |FEYURAEHO—Lvk KNURLING TOOL
35 | 8158 x| x| 1 |L/N—HR—)L(3.17) FEED REGULATOR BALL
36 | 8157 x[x| 1 [LIN=RTYLY FEED REGULATOR SPRING
37 | 17857 x| *| 1 |EYREE/SAT FEED ADJUSTING PIPE
38 18026 x[x| 1 [LIN=RTYLY FEED REGULATOR SPRING
39 17858 x| x| 1 |BHEXTIUTZ SPRING HOOK PLATE
40 | 37136 x|k 1 |[HERTVUTZIE SCREW M5X0.8 L=10
41 17603 x| x| 1 | F—LiEh/N\— ARM SIDE COVER
42 | 8100 x| x| 2 |7—LiEh/N\—IE SCREW 9/64X40 L=6.5
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RENT. REFEFEAR

THREAD GUIDE, THREAD TENSION

No. AhaR S <« Z & % & £ DESCRIPTION
PARTS No.[@|@| QTY

1 10682 x|k 1 |ERENL) THREAD GUIDE (UPPER)

2 17859 x| [ 1 |EREND) THREAD GUIDE (MIDDLE)

3 10759-A | x| x| 1 |@EHRENT) THREAD GUIDE (LOWER)

4 19510 x| x| 3 |@EARELLE SCREW 9/64X40 L=6.5

5 10760 x| x| 1 |EAREIIILE FELT FOR THREAD GUIDE

6 19421 x| x| 1 |[FAFR TENSION BRACKET

7 19531 x| x| 2 |ZAFMm TENSION DISC

8 19532 x|x| 1 |i—m TENSION RELEASING WASHER

9 19533 x| x| 1 |iBEBRTIVT 14 TENSION DISC SPRING 1.4

10 28206 * | % 1 |B—LybkRXbyss— T/THUMB NUT STOPPER

11 19513 x| x| 1 |A—Lyk+uk TENSION THUMB NUT

12 10793 x| x| 1 |RHEIHEREY RELEASE PLUNGER

13 | 10678 x| x| 1 |RDBDIR TENSION RELEASE LEVER

14 | 19422 x| x| 2 |RPIORERL HINGE SCREW 9/64X40 L=2.5

15 19421C-A| x| x| 1 |[FAFIR #2 1.4 T/BRACKET (1.4) COMP.

16 19512 x| 1 |RFEFEGE TENSION SCREW STUD

17 | 10689 x| x| 1 |RBIRTYLY THREAD TAKE-UP SPRING

18 | 10694 x| x| 1 |ZED THREAD CONTROLLER DISC

19 | B118319 ||| 1 |ZZEmit SCREW 3/32X56 L=6.0

20 | 19534 x| x| 1 |A—LwykFuk TENSION THUMB NUT

21 19474C | x| x| 1 [FAFR K 14 TENSION BRACKET(1.4) COMP.

22 15007 x| x| 1 | RIAFEGEL SCREW 9/64X40 L=10

23 | 4221 x| x| 1 SR OIL WICK RETAINER

24 10690 x[x| 1 |[RTYLI=2 TAKE-UP SPRING STOP

25 100193 [ *|*| 1 [RTYUF =1k SCREW 9/64X40 L=6.4

26 | 15062 x| x| 1 | KAR#E THREAD RETAINER

27 | 15055 x| x| 1 |FAFRILE SCREW 11/64X32 L=9

28 10720 x| x| 1 |RBEIHEU(R) RELEASE LEVER ROD
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NILEH—F

BELT GUARD
No. HEAES N i & » &R £ DESCRIPTION
PARTS No.|@(@| QTY
1 13425C |[*| x| 1 |RJLMH—K 354 BELT GUARD COMPLETE
2 13426 x| x| 1 | NJLMH—F LEH/— BELT GUARD COVER
3 13427 x| 2 |[N)MH—FLE£E BELT GUARD SET PLATE
4 13425 x| 1 |[NJLMH—FRIEK BELT GUARD BODY
5 17862C | *| x| 1 |NJLrH—F #A BELT GUARD COMPLETE
6 6339 x| x| 2 |RNJLMH—FLEH/N—IE SCREW 1/8X44 L=4.0
7 17863 x| x| 1 |[RNJLMH—=FREKL (A) SCREW 11/64X40 L=8.0
8 17864 x| x| 1 |[RJLMH—FAKL (B) SCREW 9/64X40 L=5.4
9 14024 x| 2 [RJMA—FIE£EIERL SCREW 3/16X32 L=95
10 16287 x| x| 2 |[EEBELERLCTVIY— WASHER
11 50103 x[*x| 2 [EEBELHLLCFVYE NUT
12 | 10561 x|*%| 2 |RJLMH—FIE(TF) SCREW 11/64X32 L=6.5
13 11142 x| % 2 | RNJLSH—FLE(TF)Tvi¥— |WASHER
14 17865C | *| x| 1 |NJLFH—F #A BELT GUARD COMP.
15 | 13428 x| x| 1 |R)LMT—FEBAH—F B/GUARD SUPPORT GUARD
16 15081 x| 2 |f#BIAH—FRHL WOOD SCREW
17 | 11142 x| x| 2 |fBIA—RAKHQLTvIvy—  |WASHER
18 | 11830 x| x| 1 |f#BIAH—FLHl THUMB SCREW 9/64X40 L=5.8
19 | 13429 x| *[ 1 | RILMH—FH#EBIR SUPPORT PLATE
20 | 15081 x[*x| 2 |fEBIRARAL WOOD SCREW
21 11142 x[x| 2 |f@EBIRARAQLTvS v— WASHER
22 | 30168 x| x| 1 |[aHExziE SYNCHRONIZER SUPPORT
23 | 50409 x| x| 2 |BRHBEIZZAETVE NUT 15/64X28
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F/Em

ACCESSORIES
No. HEES N Z L ah 22 DESCRIPTION
PARTS No. (@ |@| QTY

1 25649C | *|[*| 1 |FSA4/\—(4540) SCREW DRIVER COMPLETE
5 19462 x| x| 1 | AHRLFA0XIT) DOUBLE HEAD WRENCH
6 19461 x| x| 1 |R/8F (6XT) SPANNER (6 X 7)
7 19457 x| x| 1 |ARALYVF (25mm) HEXAGON WRENCH (2.5 mm)
8 19458 x| x| 1 |RAL2F (3.0mm) HEXAGON WRENCH (3.0 mm)
9 19459 x| x| 1 |RAL2F (4.0mm) HEXAGON WRENCH (4.0 mm)
10 | 17320 x| x| 6 |REV(F7ILI) BOBBIN (ALUMINUM)
11 NO116 -|*| 3 |&tDPX17 #16 NEEDLE DPX17 #16

N0118 x|-| 3 |&#tDPX17 #18 NEEDLE DPX17 #18
12 8132-A | *|*x| 1 |ZpRE VINYL PACKET
13 8124 x| 1 |[EZ—ILH/N—(K) VINYL COVER
14 | 11193 x| [ 1 AR OIL
15 8125 *[x| 1 [JAEL OILER
16 17227C |[*|-| 1 |53 %A CLOTH EDGE GUIDE COMP.
17 17227 *[—-| 1 |EFKR CLOTH EDGE GUIDE PLATE
18 | 17228 x| - 1 |EHO—>5— CLOTH EDGE GUIDE ROLER
19 17229 -1 1 |[EROo—>—FKtl CLOTH EDGE GUIDE SCREW
20 7047 - 2 |ERILE SCREW 9/64X40 L=12
21 30025 x| - 2 |FERLETYIv— WASHER
22 | 17866 x| x| 1 [BZ OIL PAN
23 | 19465 x| x| 1 |R&EEYH BOBBIN WINDER COMPLETE
24 | 17082C |x*|=*| 1 |<&Y 500L (Fvo{) CHAIN (500 m/m) WITH HOOK
25 | 17081 x| x| 1 |BEFEYr KNEE LIFTER COMPLETE
26 | 13260 x| 1 |T—TZK TAPE STAND
27 | 13263 x| 1 |T—TZRE TAPE STAND BAR
28 | 13264 - x| 1 |T=T2HREF Y TAPE STAND BAR NUT M8X1.25
29 | 13261 - x| 1 |T—TZRHh5— TAPE STAND BAR COLLAR
30 | 7047 - x| 1 |T=T2HRAHAS—L SCREW 9/64X40 L=12
31 35254 x| x| 1 |RiLtEvk THREAD STAND COMPLETE
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